
 
UNITED NATIONS ENVIRONMENT PROGRAMME 

MEDITERRANEAN ACTION PLAN 
 

MED POL 
 
 
 
 
 
 
 
 
 
 

SEA WATER DESALINATION IN THE MEDITERRANEAN 
 

ASSESSMENT AND GUIDELINES  
 
 
 

DESSALEMENT DE L’EAU DE MER EN MÉDITERRANEÉ 
 

ÉVALUATION ET LIGNES DIRECTRICES 
 
 
 
 
 
 
 

        
 
 
 

MAP Technical Reports Series No. 139  
 

 
 

 
 
 
 
 
 

UNEP/MAP 
 

Athens, 2003 
 



Note:   The designations employed and the presentation of the material in this document do not imply the expression of any 
opinion whatsoever on the part of UNEP/MAP concerning the legal status of any State, Territory, city or area, or of its 
authorities, or concerning the delimitation of their frontiers or boundaries. 
[...]
reduce impacts from impingement, entrainment and to reduce chemical consumption. 
Drawing of intake water from cooling water discharges has similar advantages and should be 
considered where co-location of desalination and power plants is possible. Total intake 
volumes are reduced by reusing the cooling water from the power plant for desalination, thus 
minimizing entrainment end impingement. As the cooling water is usually disinfected to 
control biofouling, additional biocide dosing may be unnecessary or minimal. Co-location also 
minimizes construction and land use as existing intake structures can be used. 
 
4.1.iv Brine and chemical discharges 
 
The physical and chemical properties of seawater are modified during desalination, 
depending on the pretreatment methods and desalination process used. Similar pretreatment 
steps in distillation and reverse osmosis plants include scale and biofouling control, whereas 
differences exist in the removal of suspended material (RO only) or the control of corrosion 
and foaming in distillation plants. The process has a significant influence on effluent salinity, 
which is typically higher in the RO brine, whereas elevated temperature is characteristic of 
distillation effluents. In addition to pretreatment chemicals, the effluent may contain 
intermittently used cleaning solutions if these are blended with the brine. The single effluent 
properties have potential impacts on the marine environment and their combined discharge 
might result in additive or synergistic effects. 
 
Salinity 
 
Effluent salinity depends on the salinity of the intake seawater and the concentrating effect of 
the desalination process. The RO brine is usually more saline (values of 60-70) than the 
distillation effluent (values around 50), which is mainly due to the use of cooling water in 
distillation plants. The cooling water from the heat rejection section is discharged along with 
the brine and effectively reduces overall effluent salinity. 
 
Potential impacts. Salinity is one environmental factor controlling the distribution of marine 
organisms, which normally occur where environmental conditions are favorable for survival. 
Although most organisms can adapt to minor changes or might temporarily cope with 
strongly deviating salinities, the continuous discharge of highly saline effluents will be harmful 
to marine life and cause a change in species composition and abundance. 
 
Mitigation measures and recommendations. To minimize impacts from elevated salinity 
levels, desalination effluents should be within 10 % of the ambient value. This can be 
achieved by blending desalination effluents with power plant cooling water in adequate 
mixing ratios (see section 4.1.v). Options that improve mixing in the discharge site should 
further be considered (see section 4.1.vi). 
 
Thermal discharges 
 
Thermal discharges are characteristic of distillation plants, where both brine and cooling 
water are increased in temperature. Differences of 5-15°C above ambient have been 
frequently observed. 
 
 
 
 



 

16 

Potential impacts. The thermal discharge may change temperature distribution and 
seasonal variability in the outfall site with potential impacts on biological activity, species 
abundance and distribution. While warmer seawater temperatures may enhance biological 
processes in winter, increased summer values could result in stress or cause an abrupt 
decline in activity when a critical value is exceeded. Marine organisms could be attracted or 
repelled by the plume, and species more adapted to the higher temperatures could 
eventually predominate in the discharge site. 
 
Mitigation measures and recommendations. To minimize potential adverse effects, 
temperature increase of the distillation discharge should be restricted to 10°C above ambient. 
Mixing with effluents of lower temperature should be considered where feasible. Power plant 
cooling water is recommended for diluting brine salinity, but does not cause a decline in 
effluent temperature. However, the power plant cooling water could serve as feed water to 
the desalination plant, thereby lowering the total intake and discharge of heated seawater. 
The discharge situation should further ensure adequate mixing of the effluent plume (see 
section 4.1.vi) with surrounding seawater to mitigate impacts from elevated temperature. For 
this purpose, an allowable increase in seawater temperatures due to thermal discharges 
should be determined. An allowable increase of 2°C over ambient conditions might for 
example be considered, applying to the edge of a defined mixing zone. 
 
Oxygen content 
 
Potential impacts. Oxygen solubility in seawater is reduced by high temperature and salinity 
values, but decreased solubility is not the primary cause for low oxygen contents in the 
effluent. The major decline is due to physical deaeration in distillation plants to prevent 
corrosion. In RO plants, reducing agents like sodium bisulfite are used for dechlorination, 
which also depletes oxygen as a side effect. The effluent might cause an oxygen deficiency 
in the discharge site, which could be harmful to marine life. 
 
Mitigation measures and recommendations. To prevent oxygen deficiency, the effluent 
can be aerated or blended with other waste streams of higher oxygen content prior to 
discharge. Oceanographic conditions in the discharge site should provide for good mixing of 
effluent and seawater to adjust oxygen contents to ambient levels within close distance from 
the outfall. 
 
Biocides 
 
The intake seawater of distillation and reverse osmosis plants is commonly treated with 
chlorine to prevent biofouling. Residual chlorine levels of 200-500 µg/l are typically present in 
the distillation effluent and are discharged to the marine environment, whereas pre-treatment 
in RO plants often includes dechlorination to protect sensitive polyamide membranes from 
oxidation. RO discharge levels of chlorine are consequently very low to non-detectable. 
 
Potential impacts. Chlorine is a highly effective biocide and residual concentrations may be 
hazardous to marine life. Although environmental concentrations are decreased by rapid self-
degradation and dilution, the potential for adverse effects on the marine environment is high. 
An initial decrease of 90 % can be expected in warm sunlit seawater, resulting in 
environmental levels of 20-50 µg/l in the mixing zone of the effluent, which is consistent with 
observed concentrations in discharge sites of desalination plants. For comparison, the U.S. 
EPA recommends a quality criterion for seawater of 7.5 µg/l for long-term exposure, which is 
based on toxicological results from a wide spectrum of species. 
 
Residual chlorine levels in seawater increase the risk that organohalogen by-products are 
produced, of which a major part will contain bromine in addition to chlorine. Bromide ions are 
naturally present in seawater and transformed into highly reactive bromine in the presence of 
chlorine. Organohalogen compounds may be formed from precursors of natural or 
anthropogenic origin. For example, trihalomethanes (THMs) originate from naturally 
occurring organics and have been detected as a major by-product in desalination plant 



 

17 

discharge sites, or chlorophenols and chlorobenzenes may arise in the presence of 
petroleum compounds. The number of by-products can hardly be determined due to many 
possible reactions with organic seawater constituents. While the different organohalogen 
compounds may not be present in acutely toxic concentrations, sufficient evidence exists that 
some of them have carcinogenic properties or may cause chronic effects during long-term 
exposure. 
 
Mitigation measures and recommendations. Neutralization of residual chlorine levels 
should receive a high priority to mitigate impacts from distillation plant effluents. Several 
chemical treatment options exist, for example dosing of sodium bisulfite (used in RO) or 
sulfur dioxide8. 
 
Alternative treatment methods should be considered where feasible, for example the use of 
ultraviolet light in small, automated systems. Major advantages of UV-light are that storage 
and handling of chemicals is not required, physical and chemical seawater parameters are 
not altered and no toxic by-products are formed. Other non-chemical pre-treatment options 
are prefiltration with fine-pored membranes (microfiltration or ultrafiltration) or the use of 
beach-wells. Both methods remove biofouling organisms from the intake water, so that 
continuous biocide dosing could be replaced by intermittent treatment for disinfection and 
cleaning. Alternative biocides proposed for use in desalination plants include ozone, 
monochloramine, chlorine dioxide and copper sulfate. However, these substances may also 
be harmful to marine life and require pre-treatment prior to discharge. 
 
Coagulants 
 
RO plants typically use coagulants like ferric- or aluminum chloride to improve filtration of 
suspended material from the feed water. Coagulant aids (organic substances like 
polyacrylamide) and pH control with sulfuric acid are supplementary methods to enhance 
coagulation. 
 
Potential impacts. The filter backwash is non-toxic, but marine disposal increases the 
amount of suspended material in the discharge site. A potential adverse effect of higher 
turbidity and lower light penetration is a decline in primary production, while increased 
sedimentation rates could cause a burial of sessile organisms. 
 
Mitigation measures and recommendations. The filter backwash should be sufficiently 
diluted, e.g. by continuous blending with the brine, or be removed from the filters and 
transported to a landfill. The disposal option will also depend on the amount of material 
produced. Deposition in a landfill should be considered for large plants, where more material 
accumulates and potential impacts are more likely. The plant would further have to include a 
process for removal and means of transportation to the landfill, which is more feasible for 
larger plants9. 
 
Antiscalants 
 
Antiscalants are added to the feed water in both MSF and RO plants to prevent scale 
formation. The main representatives are organic polymers (mainly polyacrylic acid and 
polymaleic acid), phosphonates and polyphosphates. Dosing of sulfuric acid is another 
effective method that increases the solubility of alkaline scales like calcium carbonate. Acid 

                                                           
8 Sulfur dioxide eliminated residual chlorine levels, was found to be most cost-effective and technically feasible 
without system alterations (Khordagui, 1992). 
9 Coagulant dosage is typically correlated to the amount of suspended material in the intake seawater, for 
example around 1 mg/l is required for a low background concentration of 1 mg/l suspended solids. For a capacity 
of 1,000 m3/day, backwash material of 6 kg/day is thus produced at 33 % recovery, which amounts to e.g. 600 
kg/d for a 100,000 m3/day plant. 
 



 

18 

treatment is problematic in distillation plants that use copper-alloys for heat exchanger 
surfaces, as enhanced corrosion increases the risk of brine copper contamination. 
 
Potential impacts. Organic polymers are non-hazardous to marine life as toxicity values 
(LC50) exceed required dosage levels by several orders of magnitude. However, 
biodegradation is relatively slow with half-lives of one month or longer and it must be 
expected that organic polymers are rather persistent in the marine environment. As these 
substances control scale formation by dispersing and complexing calcium and magnesium 
ions in the desalination plant, they could influence natural processes of other divalent metals 
in the marine environment. 
 
Phosphonates are organophosphorus compounds characterized by a stable carbon to 
phosphorus (C-P) bond, which is rather resistant to biological, chemical and physical 
degradation. The environmental fate of phosphonate antiscalants primarily depends on 
processes such as dilution or adsorption to suspended material. Similar to organic polymers, 
toxic effects are not to be expected due to relatively high LC50 values of commercial products. 
 
Polyphosphate antiscalants are easily hydrolyzed to orthophosphate, especially at high 
temperatures, which lowers their efficiency in distillation plants. Orthophosphate is an 
essential nutrient for primary producers, with the potential to cause eutrophication and 
oxygen depletion in the discharge site. Algal mat formation was observed at the outlets of 
some desalination plants that used polyphosphates for scale control. 
 
Mitigation measures and recommendations. The use of organic polymers is 
recommended to mitigate potential impacts from increased nutrient levels in the discharge 
site. Although these substances are relatively non-toxic, concern must be expressed about 
their environmental fate and potential impact on dissolved metals in seawater, which requires 
further investigation. Pre-treatment with sulfuric acid might be considered for RO plants, 
where piping is usually made from plastic or stainless steel, which is more resistant to 
corrosion than copper alloys. The intake water can further be pre-treated by nanofiltration, 
which is a membrane softening process that partially removes divalent cations like calcium or 
magnesium from seawater. 
 
Heavy metals 
 
Heavy metal concentration and composition of the discharge depends on construction 
materials used and their resistance to corrosion. Copper-nickel alloys are common materials 
for heat exchanger surfaces in distillation plants, while other construction parts like brine 
chambers are often made from stainless steel. Stainless steel is also a predominant material 
in RO plants, where non-metal equipment like plastic is additionally used. Corrosion of 
stainless steel is generally very low, with trace amounts of iron, nickel, chromium and 
molybdenum present in RO and distillation discharges. In contrast, copper levels from 
corroding heat exchanger alloys are often a major problem of the distillation discharge, with 
contents typically ranging between 15-100 µg/l under good process control. 
 
Potential impacts. Trace amounts of stainless steel alloys pose relatively little risk to the 
marine environment, but copper is highly toxic to most marine organisms. Concentrations as 
low as 10 µg/l in seawater may have significant effects, but toxicity generally depends on 
bioavailability and species sensitivity. Background copper levels in the Mediterranean are low 
and range between 0.04-0.70 µg/l in open water and <0.01-50 µg/l in coastal areas (UNEP, 
1996). Dissolved copper levels are decreased by chemical and physical processes in 
seawater (precipitation, complex formation, adsorption), while the element is enriched in 
suspended material and finally in sediments. The risk of copper accumulation is potentially 
high for soft bottom habitats and areas of restricted water exchange, where sedimentation 
rates are high. Many benthic invertebrates (including shellfish) feed on suspended or 
deposited material, with the risk that heavy metals are enriched in their bodies and passed 
on to higher trophic levels. 



 

19 

 
Mitigation measures and recommendations. Heavy metals in the desalination discharge 
will most likely be within effluent limitations adopted by the contracting parties to the 
Barcelona Convention. Expected discharge levels of copper are well below an established 
discharge limit of 500 µg/l, but exceed the water quality objective of 8 µg/l. The outfall should 
be placed and configured as to achieve sufficient dilution of copper, so that the quality 
objective can be met at the edge of the mixing zone. To lower the risk of toxic effects in the 
mixing zone, it is desirable to decrease copper concentrations in the effluent as far as 
possible. As the environmental fate of copper is characterized by deposition and 